

TEST REPORT

REPORT NUMBER

APPLICANT NAME Birikim Elektronik San. Tic. Ltd. Sti.

Kemankeş Cad. Halilpaşa Sk.No: 1/A Karaköy - İstanbul

FAX NO: 0212 251 94 33

Attention: Mustafa Yıldırım (satis@birikimpilleri.com)

One sample of 439-1033-ND 2/3 AA 3.6V AXIAL Batter

DATE IN: 28 October, 2009 (13:00)

DATE OUT 02 November, 2009

MANUFACTURER'S NAME TADIRAN BATTERIES

REQUEST: Battery Directive (2006/66/E

See attachment RESULTS:

CONCLUSION Testing Item Conclusion Sample **PASS**

Neslihan Sözer



Intertek Test Hizmetleri A.S. Fatih Cad. Dereboyu Sok. No.: 4 / 2 34303 Halkali – ISTANBUI Phone : +90.212. 471 00 65 Fax: +90.212. 471 11 72 labtest.turkey@intertek.com www.intertek-labtest-tur.com





TukkeyOughts

Cruds Ludgey Outsility

	REPORT	: TURR0986130	(12 g) 21		1900	4 30"	370	1	- 4P '	PAR	1989	420.	02 1	Novembe	r. 2009	,
ð	W	330	10° K	1875 . e	69"	5,7 1	C222	J. 1957.3	VO,	77 J.	× 2.	W.	. J30	1.35	300	-3.

157	J		A 1 4 A CV 7 CV	
S	PARTS	DESCRIPTION AND AND AND AND AND AND AND AND AND AN	CONCLUSION	300
- 5	July Style	Sample (Project) And Andrew Color Color	AL THE REAL PROPERTY.	Gray.
P*	000	BATTERY BODY OF THE PARTY BODY	PASS CONTRACTOR	2080
2	2/2 D	BATTERY BLACK SEQUIN	PASS	San "
61	, 3°	SCHATED SET STORY	PASS (V)	× 1500
O	3.83 4 N	TOMETAL LEGATION AND AND AND AND AND AND AND AND AND AN	PASS	3
}	SOLEN.	The religible with the residence of the residence of the religible of the	THE LEWIS TO SERVICE AND A SER	273
Š	Region Library	the Market of the Control of the Con	Dr. Paper, "Bro. Ag	5 × 1
)°	493	France Market Con Children Control Con	Pool March	J. 47. V
	1555 CE 150	De Fritze Course Little Factor Light Little Little Con Copy Little Little Con Copy Little Little Copy	E TOOL TOOL OF	Gr 4
5	a folia	ATELIA CHEEL CITTLE SHIPE COLLEGE CONTROL COLLEGE A COLLEGE A COLLEGE A COLLEGE A COLLEGE AND A COLL	AND	450,0
.2	Ogo Joji	the state of the country states and seems thereof a contract to the	time of the Millian Follows	S' /

e-mail: labtest.turkey@intertek.com www.intertek-labtest-tur.com



02 November, 2009 **REPORT: TURR0986130**

Page 3 of 4

٦.	(A) rest wethou summar	y	VV 2500 1900	387	G. 1. 18 1 L&C 1	- 350, 5725, 460, 650
	Testing Item	CARLES ON SAL	Res	sult xoth ast	THE THE PARTY OF T	Battery Directive
8)	COLUMN TRUES CON TO	A THE OTHER	Sittly of Bester was	The state of the s	Office of Br. of the	Limit (mg/kg)**
	Sept 10 Miles Charles	TO THE THE		A TOWN AND AND		Dray William Police
Š		Part 1	Part 2	Part 3	ৣ [™] Part 4 _ √	100 - 100 -
	Cadmium (Cd) Content	JOSE NDOZE	WD 500	SON NOON SE	Y JOHND SOFT	0.025% (250 mg/kg)
d	Lead (Pb) Content	(C) (MD) (S)	JOY NDSS	OND NOT	JOSS NOVE COL	See Note*
p).c	Mercury (Hg) Content	GO ND	Kara (ND CAS)	ND V	ST COND STATE	0.0005% (5 mg/kg)

*All batteries, accumulators, and button cells shall be marked with a crossed wheelie bin symbol if they contain more than 0.0005% mercury, or more than 0.002% cadmium or more than 0.004% lead, then the chemical symbol for that particular metal shall be added beneath the crossed wheelie bin symbol. The chemical symbol shall cover an area at least 1,5 % of the surface area of the battery or accumulator and shall have a maximum size of 5 x 5 cm.

Separate chemical symbols are required if the battery or accumulator contains more than one of these metals. For example, a battery containing lead (Pb) exceeding 0.004% and mercury (Hg) exceeding 0.0005%, shall be marked with both the Pb and Hg symbols. **according to Battery and accumulator regulations 31.08.2004 t. 25569 s.R.G

ppm=Parts per million based on dry weight of sample

<=Less than

NR =Not requested NA =Not applicable ND =Not detected

(B) Test Method

l di	Testing Item	Testing Method (1) And	Reporting Limit
	Cadmium (Cd)Content	With reference to IEC 62321-111/116/FDIS,by acid digestion and	2 ppm 4
50	The state of the s	determined by ICP-OES	A COLD TO THE COLD
	Lead (Pb)Content	With reference to IEC 62321-111/116/FDIS,by acid digestion and	2 ppm 33 32
35	S. "Pys. " "Popy, " \$0, " " " Pys. " " Ps.	determined by ICP-OES	A Care March
	Mercury (Hg)Content	With reference to IEC 62321-111/116/FDIS,by acid digestion and	2.ppm < 6
3	TON THE PROPERTY OF THE PARTY O	determined by ICP-OES	Was and a state of





REPORT: TURR0986130

Page 4 of 4

02 November, 2009



Part 1



Part 2



Part 3



Part 4



END OF TEST REPORT



e-mail : labtest.turkey@intertek.com www.intertek-labtest-tur.com